
The Corporation of the 
Town of Cobourg 
Cobourg Drinking Water 
System 

2021 

Annual 
Summary 

Report 

Prepared by: Lakefront Utility Services Inc. (2022)



LAKEFRONT UTILITY SERVICES INC. 

COBOURG DRINKING WATER SYSTEM Page 2 of 11 
2021 Summary Report 

CONTENTS

1. PURPOSE ....................................................................................................................... 3 

2. COBOURG DRINKING WATER SYSTEM OVERVIEW .................................................. 4 

3. 2021 COMPLIANCE ........................................................................................................ 4 

3.1 MECP Inspection ............................................................................................................... 4 
[...]
6.3.1 details relating to visual monitoring for harmful algal blooms at or near the 
drinking water system intake(s), 

a) as described in drinking water works permit #137-201, or

b) where the intake has an Intake Protection Zone in a source protection
plan, within IPZ-1, or

c) within a circle that has a radius, measured from the intake, equal to the
distance from the intake to the farthest edge of IPZ-2.

6.3.2 details relating to visual monitoring of shoreline; this is applicable to drinking 
water systems where the proximity of the intake(s) may be of concern.

6.3.3 details relating to reporting the observed or suspected harmful algal bloom, as 
described in section 6.2:

a) to the Overall Responsible Operator(s) and/or Operator(s)-in-Charge if
the blooms have been observed or suspected by a duty operator; the



137-101 Schedule C June 8, 2021

01212021 Treatment&Distribution AF6, EA5, DWWP3, MDWL4, HW
Page 18 of 20

Plan shall include wording that directs relevant drinking water staff to 
follow the instructions provided by the Overall Responsible Operator(s) 
or the Operator(s)-in-Charge;

b) to the medical officer of health; and 

c) to the local MECP representative and the Ministry’s Spills Action 
Centre.,

6.3.4 a sampling plan, including the identification of sample location(s) and frequencies 
that at a minimum match those described in condition 6.4. 

6.3.5 triggers that may increase the required sampling frequency;

6.3.6 up-to-date records that document staff training on the harmful algal bloom 
monitoring, reporting, and sampling procedures.

6.4 Any water samples collected under Condition 6.3.4 must be: 

6.4.1 collected, at a minimum, once per week, or as otherwise directed by the Ministry 
or the medical officer of health; 

6.4.2 collected prior to any treatment, if the sample is taken from raw water; 

6.4.3 collected at the point of entry into the distribution system, if the sample is taken 
from treated water;

6.4.4 collected from the shoreline by the drinking water system, if applicable based on 
Condition 6.3.1; 

6.4.5 submitted to a laboratory licensed to perform ELISA testing for total microcystin;  

6.4.6 repeatedly collected until 3 consecutive samples have shown non-detection of 
microcystin and the algal bloom is no longer suspected or visually observed. 

7.0 Source Protection

7.1 The owner of the drinking water system shall implement risk management measures, as 
appropriate, to manage any potential threat to drinking water that results from the 
operation of the drinking water system.

7.2 The owner of the system shall notify the Director in writing within thirty (30) days of any 
approved changes to an applicable source protection plan that impact the assessed 
threat level of a fuel oil system identified in Schedule A of drinking water works permit.

7.3 The notification required in condition 7.2 shall include:

7.3.1 A description of the changes and their impact on the assessed threat level of the 
fuel oil system(s); and,

7.3.2 A timeline for re-assessing the threat level and providing the results of the 
assessment to the Director.



01212021 Treatment&Distribution AF6, EA5, DWWP3, MDWL4, HW
Page 19 of 20

Schedule D:  Conditions for Relief from Regulatory 
Requirements

System Owner The Corporation of the Town of Cobourg
Licence Number 137-101
Drinking Water System Name Cobourg Drinking Water System
Licence Effective Date June 8, 2021

As per the effective date of the Licence, no relief from regulatory requirements is authorized by the 
Director under section 46 of the SDWA in respect of the drinking water system.



02052019 Treatment&Distribution AF6, EA5, DWWP3, MDWL4, HW
Page 20 of 20

Schedule E:  Pathogen Log Removal/Inactivation Credits
System Owner The Corporation of the Town of Cobourg
Licence Number 137-101
Drinking Water System Name Cobourg Drinking Water System
Licence Effective Date June 8, 2021

1.0 Primary Disinfection Pathogen Log Removal/Inactivation Credits

Cobourg Water Treatment Plant
Lake Ontario [SURFACE WATER]

Minimum Log Removal/ 
Inactivation Required

Cryptosporidium Oocysts Giardia Cysts a Viruses b

Cobourg Water Treatment 
Plant

2 3 4

a At least 0.5 log inactivation of Giardia shall be achieved by the disinfection portion of the overall water treatment process.
b At least 2 log inactivation of viruses shall be achieved by disinfection. 

Log Removal/Inactivation 
Credits Assigned c

Cryptosporidium Oocysts Giardia Cysts Viruses

Conventional Filtration 2 2.5 2

Chlorination [CT: Chlorine Contact

tank]

- 0.5+ 2+

c Log removal/inactivation credit assignment is based on each treatment process being fully operational and the applicable log 
removal/inactivation credit assignment criteria being met.

Treatment Component Log Removal/Inactivation Credit Assignment Criteria

Conventional Filtration 1. A chemical coagulant shall be used at all times when the treatment plant is in operation;
2. Chemical dosages shall be monitored and adjusted in response to variations in raw water

quality;
3. Effective backwash procedures shall be maintained including filter-to-waste or an equivalent

procedure during filter ripening to ensure that effluent turbidity requirements are met at all
times;

4. Filtrate turbidity shall be continuously monitored from each filter; and
5. Performance criterion for filtered water turbidity of less than or equal to 0.3 NTU in 95% of

the measurements each month shall be met for each filter.
Chlorination 1. Sampling and testing for free chlorine residual shall be carried out by continuous monitoring

equipment in the treatment process at or near a location where the intended contact time
has just been completed in accordance with the Ministry’s Procedure for Disinfection of
Drinking Water in Ontario; and

2. At all times, CT provided shall be greater than or equal to the CT required to achieve the log
removal credits assigned.

Primary Disinfection 
Notes



LAKEFRONT UTILITY SERVICES INC. 

COBOURG DRINKING WATER SYSTEM  
2021 Summary Report 

APPENDIX- 2 

The Corporation of the Town of 
Cobourg 

Town of Cobourg DWWP 137-201. Issue 3



01212021 Treatment&Distribution AF6, EA5, DWWP3, MDWL4, HW
Page 1 of 21

DRINKING WATER WORKS PERMIT

Permit Number:  137-201
Issue Number:  3

Pursuant to the Safe Drinking Water Act, 2002, S.O. 2002, c. 32, and the regulations made thereunder 
and subject to the limitations thereof, I hereby issue this drinking water works permit under Part V of the 
Safe Drinking Water Act, 2002, S.O. 2002, c. 32 to:

The Corporation of the Town of Cobourg

55 King St. W. 
Cobourg ON 

K9A 2M2

For the following municipal residential drinking water system:

Cobourg Drinking Water System
This drinking water works permit includes the following:

Schedule      Description

Schedule A Drinking Water System Description
Schedule B General
Schedule C All documents issued as Schedule C to this drinking water works permit which 

authorize alterations to the drinking water system
Schedule D Process Flow Diagrams

Upon the effective date of this drinking water works permit #137-201, all previously issued versions of 
permit #137-201 are revoked and replaced by this permit.

DATED at TORONTO this 8th day of June, 2021

Signature

Aziz Ahmed, P.Eng.
Director
Part V, Safe Drinking Water Act, 2002



01212021 Treatment&Distribution AF6, EA5, DWWP3, MDWL4, HW
Page 2 of 21

1.0 System Description

1.1 The following is a summary description of the works comprising the above drinking water 
system:

Overview

The Cobourg Drinking Water System consists of an intake in Lake Ontario, a drinking 
water treatment plant, two (2) elevated storage tanks with rechlorination, a booster 
pumping station with rechlorination and distribution watermains.

The Cobourg Drinking Water System supplies drinking water to Township of Hamilton 
(139-101 Hamilton Township Distribution System). The Hamilton Township Distribution 
System which consists of 119 residential consumers. This section is owned by The 
Corporation of the Township of Hamilton.

Cobourg Water Treatment Plant

Treatment Plant

Name Cobourg Water Treatment Plant

Street Address 6 D’Arcy Street

UTM Coordinates NAD 83: UTM Zone 17: 728485.00 m E., 4870950.00 m N

System Type Surface Water Source with Chemically Assisted Filtration

Notes

Surface Water Supply

Intake Crib

Description Intake structure (hexagonal shape each side 3.5 m) with a centered 1050 mm 
diameter riser pipe, a screen with 1,525 mm by 200 mm openings

Location Approximately 856 m south – southwest (SSW) of the Plant Enclosure Building

Notes A 50 mm diameter chlorine diffuser device located near the screen 

Schedule A:  Drinking Water System Description

System Owner The Corporation of the Town of Cobourg
Permit Number 137-201
Drinking Water System Name Cobourg Drinking Water System
Permit Effective Date June 8, 2021



137-201 Schedule A June 8, 2021

01212021 Treatment&Distribution AF6, EA5, DWWP3, MDWL4, HW
Page 3 of 21

Intake Pipe

Description 1050 mm diameter intake pipe

Dimensions Approximately 856 m from the plant

Notes A 50 mm diameter chlorine solution supply line and a 50 mm diameter raw 
water sample line inside the raw water intake pipe

Low Lift Works

Influent Wet Well

Description Influent wet well connected to the intake pipe complete with one (1) stationary 
removable Coarse Screen and one (1) Traveling Screen, 1.52 m x 1.88 m x 
6.15 m high 

Dimensions

Notes

Low Lift Well

Description Low lift well housing the low lift pumps

Dimensions 16.6 m x 6.4 m x 3.95 m side wall depth (SWD) 

Notes A 32 mm chlorine diffuser device located at the inlet of the low lift well on the 
downstream side of the travelling screen.

Low Lift Pumps

Description Four (4) low lift vertical turbine pumps

One (1) variable speed pump rated at 177 L/s at a TDH of 13.1 m

One (1) variable speed pump rated at 179 L/s at aTDH of 12.2 m

Capacity

Two (2) variable speed pumps each rated at 179 L/s at a TDH of 14.9 m

Notes All pumps controlled by SCADA and connected to a common 500 mm diameter 
header discharging to the clarifier

Coagulation/Flocculation

Solids Contact Clarifier

Description One (1) solids contact clarifier rated at 36,368 m3/d

Dimensions 24.5 m diameter and 6.0 m SWD

Notes Complete with tube settler modules, each 305 mm wide and 610 mm long 
inclined 60 degrees to the horizontal, one (1) centrally located variable speed 
submerged coagulator device, one (1) circular fixed weir discharging clarified 
effluent to the filter-adsorbers and an automatic sludge collection and removal 
system consisting of a radial sludge collector arm and a central hopper.



137-201 Schedule A June 8, 2021

01212021 Treatment&Distribution AF6, EA5, DWWP3, MDWL4, HW
Page 4 of 21

Filtration

Rapid Gravity Filter-Adsorber

Description Two (2) rapid gravity filter-adsorber units

Dimensions Each unit is 7.92 m x 6.71 m packed with granular activated carbon (GAC) and 
silica sand media, filter to waste line and air scour assisted backwash

Notes

Backwash Well

Description One reservoir with backwash pumps

Dimensions 14.9 m x 12.5 m x 2.85 m SWD

Notes

Backwash Pumps

Description Two (2) (duty and standby) centrifugal filter backwash pumps

Capacity Each pump rated at 433 L/s at a TDH of 9.1 m

Notes

Instrumentation and Control

SCADA System

Description A Supervisory Control and Data Acquisition (SCADA) System controls and 
monitors the treatment processes, records data and includes alarms. The filters 
are monitored and/or alarmed for head loss, filter time, and turbidity, which are 
used to dictate when initiation of filter backwash occurs. The tower water levels 
are monitored by the SCADA system. Pressure and chlorine residual are 
continuously monitored by SCADA.

Notes

Waste Residual Management

Sludge Waste Tanks

Description Two (2) residual transfer cells accommodating all process flows including filter 
backwash and clarifier sludge blow-down

Capacity Tank #1 has a usable volume of 500m3

Tank #2 has a usable volume of 460m3

Notes



137-201 Schedule A June 8, 2021

01212021 Treatment&Distribution AF6, EA5, DWWP3, MDWL4, HW
Page 5 of 21

Supernatant Transfer Pumps

Description Two (2) supernatant transfer pumps

Capacity Two (2) supernatant transfer pumps (duty and standby) each rated at 40 L/s at 
a TDH of 10.0 m

Notes Supernatant transfer pumps, installed with one (1) magnetic flow meter and 
one (1) suspended solids meter, discharge to a drainage manhole.

Sludge Transfer Pumps

Description Two (2) submersible sewage pumps

Capacity Two (2) submersible sewage pumps each rated at 15 l/s at a TDH of 9.4 m

Notes Sewage pumps pump mixed process wastes from the sludge waste tanks to 
the sewage lift station.

Sewage Lift Station

Description Two (2) submersible sewage pumps

Capacity Two (2) submersible sewage pumps each rated at 18.8 L/s at a TDH of 7.0 m

Notes Sewage pumps pump mixed process wastes to the municipal sewage 
collection system

Valve Chamber

Description One (1) 1,800 mm diameter concrete valve chamber

Notes With 150 mm diameter forcemain to discharge to existing sanitary sewer 
system on Lakeshore Drive

High Lift Works

High Lift Pumps

Description Five (5) high lift vertical turbine pumps

One (1) constant speed pump rated at 121 L/s at a TDH of 67.0 m

One (1) constant speed pump rated at 223 L/s at a TDH of 67.0 m 

One (1) variable speed pump rated at 180 L/s at a TDH of 67.0m

Capacity

Two (2) variable speed pumps each rated at 227 L/s at a TDH of 67.0 m

Notes All individual high lift pump effluents connected to a 600 mm diameter common 
discharge header



137-201 Schedule A June 8, 2021

01212021 Treatment&Distribution AF6, EA5, DWWP3, MDWL4, HW
Page 6 of 21

On-Site Storage

Chlorine Contact Tank 

Description One (1) two celled in-ground concrete contact tank to provide 0.5 log 
inactivation of Giardia Cysts and 2 log inactivation of viruses

Dimensions Contact volume of 1,840 m3 

Notes Tank complete with inlet chamber, baffle walls and outlet pipe connecting to 
the reservoir

Reservoir/High Lift Clear Well 

Description One (1) two celled reservoir (2282m3 /cell) and one (1) high lift clear well 

Reservoir – 27.4 m x 24.4 m x 4.67 m SWDDimensions

High lift clear well – 14.8 m x 4.5 m x 7.55 m SWD

Notes

Emergency Power

Backup Power Supply

Description One (1) 320 kW diesel engine standby power generator set located at the high 
lift pumping station and a 750 kW emergency diesel generator, located 
outdoors at the treatment site

Notes

Fuel Oil Systems

Water Treatment Plant

Location 6 D’Arcy Street
UTM Zone 17T, 728511.65 m E, 4870929.31 m N

Description One (1) generator base integral contained tank with a capacity of 3,028L
Two (2) single wall tanks, each with a capacity of 1,135L

Fuel Type Diesel

Source Protection 
Area

Ganaraska Region Source Protection Area

Notes



137-201 Schedule A June 8, 2021

01212021 Treatment&Distribution AF6, EA5, DWWP3, MDWL4, HW
Page 7 of 21

Booster Pumping Station

Location 9 Ewart Street, Town of Cobourg
UTM Zone 17T, 727021.40 m E, 4872565.97 m N

Description One (1) generator base integral contained tank with a capacity of 1095L

Fuel Type Diesel

Source Protection 
Area

Ganaraska Region Source Protection Area

Notes

Water Tower #1

Location 665 Victoria Street, Town of Cobourg
UTM Zone 17T, 726400.87 m E, 4872173.28 m N

Description One (1) secondary containment generator base tank with a capacity of 227L

Fuel Type Diesel

Source Protection 
Area

Ganaraska Region Source Protection Area

Notes

Water Tower #2

Location 60 Strathy Road, Town of Cobourg
UTM Zone 17T, 724766.87 m E, 4872894.18 m N

Description One (1) secondary containment generator base tank with a capacity of 303L

Fuel Type Diesel

Source Protection 
Area

Ganaraska Region Source Protection Area

Notes

Chemical Addition

Aluminum Sulphate

Description Coagulant feed system

Feed Point Low lift pump common discharge header

Two (2) (duty and standby) chemical metering pumps each rated at 60 l/min at 